

## Summary of Glass Impact Test Report To ANSI Z97.1: 2009 for Glass Safety

Test Consultant : **JAS (Inspection & Testing) Ltd.**

Report Ref. : J3473-R12AN-161019 (ANSI)

Manufacturer : DongGuan Jeff Glass Tech Co., Ltd.

Manufacturer Address : No.1, 1 Street, Third Ring Road, Huaxia Industrial Zone,  
Langxia Village, Qiaotou Town, Dongguan

Product Name : Laminated Tempered Glass of the thicknesses:  
4+4mm to 8+8mm (With 0.76mm PVB Interlayer)  
10+10mm to 25+25mm (With 1.52mm PVB Interlayer)

Density : Approx. 2500 kg/m<sup>3</sup>

Size Classification : Unlimited.

Test Results : 4+4mm – 25+25mm : Impact Test - Comply to Class A

No. of Specimens Tested: 8 nos. for each thickness

Performance : Glass did not break

Date of Test : 18<sup>th</sup> October 2016

Certified by



Mr. Clifford A. BURY

